DIAMOND
PRODUCTS

WS30-LE

25HP High-Cycle Pneumatic Diamond Wire Saw

Parts Manual
December 2017
Part Number 1803059
www.diamondproducts.com




Machine SpecCifiCationS ..........cuuveviiiiiiiieiee e 1 Polyldler ASSEMDIY ....cooiiiiiieeiieee et 12

Additional Parts............ccccoiiii 2 Fixed Idler Assembly Records..........cccccovviiiiii 13
Take Up Carriage ASSEMDBIY......cccoeeiiiiiiieieieicicceeecccc e 3 Cord Hanger ASSEMDBIY ........cuvviiiiiiiiiiiiiiiieieeeeeeeeeeeeereeeeeeeeeneens 14
Pnuematic Cylinder Assembly.......ccccccvvvviiiiiiiiiiiii 4 Handle Bar ASSEMDBIY........coiiiiiiiiiiiiiiiiiicccc e 15
MOLOr ASSEMDBIY ..eeveeeeeiieteie e 5  Guide PUIlEY SUPPOIT .....evvvereririrerererereierererereeereeeeesereeereeereeeees 16
Drive Wheel / Hub Assembly.........cccccoi 6 Connection Panel Assembly ..............cccc L 17
Drive Wheel Assembly.........ccccccvviiiiiiii 7  Anchoring Jack Assembly .........cccciiiiii 18
Idler Wheel Assembly ... 8 Top Panel ASSEMDIY .......cevvvvvvviiiiiiiiiieieieeeeeeeeeveeeeeeeeeveveveeeeeees 19
Fixed Idler Stack ASSEMDBIY .......ccvvviiiiiiiiiiiiie e, 9 Right Body Panel ASSEMDBIY ........cceeveiiiiiiiiiiiie e 20
Sliding Wire Director ASSEMDBIY ..........uvvvvviviiiiiriiiiiiiieverereeennnns 10 Left Body Panel Assembly .........cccoooeiiii 21
Swivel Guide Wheel ASSEMDBIY...........vvvviiiiiiiiiiiiiiiieiiveieveieeens 11 WAITANEY oot 22
Unpacking

This machine was inspected and operated before shipment and should not require any additional adjustment prior to its initial use. However, in
the unlikely event of damage during shipment, the operator is advised to check out the machine by following the instructions of this manual in
operating each of the equipment subsystems.

Uncrate the equipment carefully to prevent damage. Follow the instructions contained in this manual for the assembly and installation of any
component parts which may have been removed for shipping purposes.

Check each item making certain that all items are accounted for and in good visual condition before discarding any packing materials. If there is
any damaged or missing parts call customer services on our toll free number:

1-800-321-5336.

Contents of Carton

1. Diamond Products WS-30-XLE Wire Saw
2. WS-30-XLE Control Station

3. Owners Manual

4. Operators Manual

Before Starting

This instruction manual describes the operating procedures, care, maintenance, adjustments and safety precautions for proper use of this
machine. This equipment is intended for industrial applications by experience operators. It is to be operated in conformance with applicable
federal, state and local codes or regulations pertaining to safety, air pollution, noise, etc.

IMPROPER USE OF THIS EQUIPMENT OR IMPROPER MACHINE ALTERATIONS MAY BE

EXTREMELY DANGEROUS!

The operator is cautioned against using this machine before having read and fully understood the instructions presented in this
manual and in the original manufacturer’s instructions provided separately.

USER RESPONIBILITIES

It is the operator’s responsibility to use this machine under safe working conditions and to be fully aware of requirements for operator safety and
safety of co-workers, observers and public at large. The operator must be aware of the machine’s capabilities and limitations and follow the
safety precautions in each section of this manual. Periodic maintenance is required, in accordance with instructions herein, to promote safe and
reliable operation.

Care is to be taken by the operator to see that all of the safety features furnished with the machine are properly maintained and operational.

It is the responsibility of the operator to provide a safe working environment and to follow proper safety procedures when
operating this equipment. Operators must us approved ear protection, safety hat, eye protectors, gloves, safety shoes and any
other personal protective equipment required for compliance with standard safety practices or federal, state and local codes and
regulations.



WS30-LE

25 HP High-Cycle Pneumatic Diamond Wire Saw

29.250

OMC,

71.00" /1803mm

29.25" /| 743mm
46.00" / 1168mm
780lbs / 354.0 kg

49' [ 15m
25hp / 18.65 kw

Length
Width
Height
Weight
Wire Storage

Power

0el

71.000




WS30-LE
Additional Parts

©

__ﬁmmw\., PART NUMBER DESCRIPTION QTY.
1 16070725 WS30-LE Frame Weldment 1
2 12506908 WHEEL, 12.4"x3.6"x 1" BEARING 2
3 2500009 Set Collar, 1"ID 2
4 16071005 Panel Standoff, 3/4" 8
5 12902984 1/4-20 x 1.00 FHCS 8
6 4647134 50" Power Cord, 700hz Complete 1
7 11803075 Decal Kit, WS-30-XLE ]




¥ JIHSYM XDOT LNdS 2/1 7800062 Ol
¢ 1NN 00T UOIAN 9 1-8/€ 810006¢| 0¢ _ STOLX,STL'| "HoUS pokay 8001£09| 6
T T i
5 — ) SRS IVEREE 6052209 ¢
z | (pobBupld) JNN XOH Hasul UOIAN [-9W £502062| /1 . X 2 04 TooUN GACOID A T
_ }93001g JOLIDD S|90D 9001209] 91 \

. z 8/1X.Z X2/ '1OUsOMm ol ¥580062|  §

z SOHH .SZ'L X 91-8/¢€ €100062| Sl - il
9 JSUSOM 1P 3V .8/€ ylo00sz| vl |t ST01 X 210N0S 067" Ao 6001209 ¥
¥ | ONO1.8/€ M3IJDS d3QTNOHS VId 7/ 1 8y0206z| €l ? JoysoMm POASY ¢Lc0L09] €
v | ONO1.2/L MIYDS 3IATNOHS VId /1 [¥02062| Tl s Alquisssy [2aYm JoIpP §68505¢] ¢
z SOHH ST L X€1-2/1 6200067| L1 _ JIX-0ESM "©BDLIDD %¥001] 669009 |

ALO NOILdINDS3a JIGNNN LAV ON WaLI| "ALD NOILdI¥DS3a J3FWNN LIV ON WLl

—9 =~

Alquassy abele) dn-ayel

371-0ESM



Pneumatic Cylinder Assembly

WS30-LE

ITEM NO. |PART NUMBER DESCRIPTION QTY.

14 2903041 3/8 Machine Screw Split Lock Washer 2

ITEM NO. |PART NUMBER DESCRIPTION QTY. 15 2900120 3/8-16 x 3.00 SHCS 2
1 2506902 Pneumatic Cylinder, 4" x 30" 1 16 2900005 3/8-16x1.00 HHCS 2
2 2505695 Rod Clevis 1 17 2900006 3/8 SPLIT LOCK WASHER 2
3 2505696 Pivot Bracket 1 18 2900014 3/8" SAE Flat Washer 2
4 2505697A Cylinder Pin (Included W/ #2505697) 1 19 2506907 BELLOWS, 1-1/4ID X 3-3/4 1
5 2900829 Hairpin Cotter, 1/8"x 5/8"to 7/8" 2 20 2503266 #20 Hose Clamp 2
6 2900407 7/16-14x1.00 HHCS 4 21 6070780 Cylinder Shield, WS30-XLE 1
7 2900238 7/16 SPLIT LOCK WASHER 4 22 2900495 1/2-13 x .750" Hex Head Cap Screw 2
8 2506743 3/8 HOSE PUSHLOCK 90 SWIVEL 2 23 2900127 1/2" USS Flat Washer 4
9 6071010 Internally Threaded Shoulder Bolt, 3/8-24 4 24 2900084 1/2 SPLIT LOCK WASHER 2
10 2506746 3/8 O.D. Green Tubing (Per Foof) 1 25 2900499 1/2-13x1.50 HHCS 1
11 2506747 3/8 O.D. Red Tubing (Per Foot) 1 26 2900026 1/2-13 Nylon-Insert Hex Locknut 1
12 6070702 Cylinder Supprt 1 27 3203051 Cylinder Rebuild Kit 1
13 6071024 Carrier Block, Lower 1 28 2505909 Limit Switch, Reed Style 1




L I1X-0€SM ZH00Z ‘AY40D SSLLY9Y|  £L
L (004 Jod plos) BulanL "' .8/¢ vy/90S2| 9l
4 SOHH 00" LX7 1-91// L0¥0062| Sl
4 J4IHSYM JDOT LINdS 91/2 8£20062| ¥l
z JOYSOM 1014 SN .2/ 1 [210062| €l
z SOHH.00Z X E1-C/1 9010062 I
14 AFHSYM JDOT1NdS T/ 1 ¥800062| L1
% SOHH WWQS LX8W 918106Z| Ol
14 Jaysom 1014 .91/ /950062 6
4 JdIHSYM JDOT LS 91/5 1€0006Z| 8
4 10}dPPY [dNW ¥/1 X ddSd ¥/1 91652028 £
Z | OLDAINNOD Ldd #/1 ¥DO1 HSNd ISOH 8/¢ S¥/90SC| 9
14 Bulysng Bupejue) Jojdopy PPOT J0GSM 69€£09 S
| Bury Jojdopy POOT JOSSM TS56409| ¥
[ Alquiessy Hpys sujids 0¥20£09 €
L Jojow 8|Buy 1yB1Yy 819AD UBIH dH ST PXOM 6550092 4
L loydopy poo1 BunyieAo 9265052 L
ALD NOILdINDSIA JAIIWNN LIVd | ON Wall

3 1-0€ESM

Alquiass

V I0JON



Drive Wheel & Hub Assembly
WS30-LE

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6076383 Drive Wheel Hub 1
2 6070673 Modular Drive Wheel Assembly 1
3 2902065 1/2-20 x 1-1/4 FHSCS 5
4 6070432 Drive Wheel Slug 1
5 6073681 WSS50E Hub Key 1
6 2900859 1/2-13 x .500" Cup Point Set Screw 2
7 6070411 Rotational Safet Washer, WS50-XLE 1
8 2902027 10-32 X 3/4 PAN HEAD TORX SS 2
9 2902028 #10 TYBE B PLAT WASHER SS 2
10 2900811 1/2-13 x 2.50 Hex Cap Screw 1
11 2900084 1/2 SPLIT LOCK WASHER 1




€/90£09 ATGWISSY T3IHM NI A3ANTONI«
AFL4OS SI AFIWNN JFTTVYWS "SSINAIVH TVIFFLVW 4O FANSVIW V ST J31FWO0INA 310N

0Ol INN X8H pHasul UOJAN Uyl 0Z-7/ 1 690¢06¢ 8
ol SOHS.SZ L X 0Z-#/1 6150062 /
L 18iNQO ‘JIOH [99YM 9AlUQ ¢/90.09 9
V08 ‘Usalo ‘| X, /I 48U |ssym G1£0L09 g
YOG ‘©Nn|g ‘L X ,ZL J8UIT [98YM ¥1£0£09 14
YOy ‘ebupniQ ‘| X,./1 48ul] [98ym €1£0L09 ¢
L VY09 X20Ig ‘1 XL 48Ul [98YM 0£90L09 *C
L JBuu| ‘JIOH [98YM SALQ 1£90£09 L
ALO NOILdIdOS3d JIGWNN LVd "ON WAll
”
\\\
\\\
-
\\\
y
—

€/90.09 - Jaul7 09V /M Alquiassy

MeS alIM ..00°91 'I93YM BAlId




WS30-LE

IDLER WHEEL ASSEMBLY - 2505895

ITEM NO.|PART NUMBER DESCRIPTION QTY.
1 6072508 WSSE0-LE Delrin Wheel (Cut) ]
2 6070269 80mm Bearing Flange 1
3 2503953 Bearing, 40 X 80 X 1.1875" (5208-2RS) 1
4 6070268 Keyed Bushing 1
5 2902026 1/4-20 X 1.125 SHCS Zinc Plated 6
6 2900404 1/4 SHCS Lock Washer 6




L 19]|0y J9|p| G1690SC 91 14 19YSOM {P14,8/€ SSN 810£06Z )
4 SOHH ST L X¢g1-2/1 GZ00062 Gl 91 J8YSOM 1014 IVS .8/€ 7 10006C L
4 YIHSYM MDO1 L1dS 2/ 800062 7l 8 1NN UYL Hesul UOIAN 91-8/€ 8861062 9
4 W8/1 X2 X, 2/1 "JOYSOM JoI4 7580062 ¢l 8 (S ©pPPID) SOHH 00T X 91-8/€ 0900062 S
| .G/ x 81oNbg 067" ‘Aey €101£09 zl S Joysom poiey 2420209 14
! .GL'8X,STL" L 'HPYS poiey Z101£09 L 14 Alquiessy [@aym Jo|p| G6850S¢ €
4 1NN 4007 UOJAN 9 1-8/¢€ 8100062 ol L juswiplom Hoddng Js|p| paxid 10£0£09 4
Z | MIYDS dVD AVAH XIH 05" L X 91-8/€ 6200062 6 L {UsWIPloM BpIND Paxiy 6690209 L
"ALO NOILdI¥DS3a JFIWNN LAV | 'ON WALl | "ALD NOILdI¥D$3Aa JIGWNN L3Vd | "ON WAL

Aiqwassy %oe)s Ja|p| paxid

37-0€SM



WS30-LE
Sliding Wire Director Assembly

ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 6070705 Slide Box, Front Weldment ]
2 6070707 Slide Box Rear Plate 1
3 6070308 2.25" V-Groove Wheel 4
4 2900543 1/2-13 Nylon Instert Hex Nut, Thin 4
5 2902061 5/8 x 2.00 Shoulder Screw, 1/2-13 Thread | 4
6 2505699 Pull Ring Spring Pin, 3/4-10 1




| Aey alonbs Gz 1°Z X, 05T £0€0£09 8
| paAay Alind 96850SC L
4 SOHH.00'L X €1-2/1 9800062 9
4 19YsOM P14 SSN .2/ 1 /210062 S
z WL/ 171 X 1 1-8/S ""PH 8BUD|4 ‘MaI0S dpD 7910062 4
4 Joysom paiey TLT0L09 €
L Alquusssy [98UYM Alod 00°L | £06505C 4
L JUBWIPIOM [99YM BpIND 82.,0£09 L
AL NOILdIDS$3A J4FIWNN Lavd "ON Wall

Aquiassy apIng [98YM [SAIMS
JT7-0ESM




WS30-LE

Poly Idler Wheel Assembly -2505903

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6079358 11.00" Poly Wheel, Machined 1
2 6070269 80mm Bearing Flange 1
3 2503953 Bearing, 40 X 80 X 1.1875" (5208-2RS) 1
4 6070268 Keyed Bushing ]
5 2902026 1/4-20 X 1.125 SHCS Zinc Plated 6
6 2900404 1/4 SHCS Lock Washer 6




z SOHH ST’ L X¢gl-2/1 GZ00062 9

14 J4FHSYM JDO11NdS Z/1 800062 S

4 W8/ X2 X, Z/1 "Jeysom Joi4 7580062 4

L .GT1'e X 2I0NbS 067 ‘AN 7101£09 5

L WSTLEX,STL L 'HPUS poAsy S101£09 4

L Alquuessy [9aym Ajod 00°L L £06505C |
ALO NOILdIIDS3AA JdIAWNN Lavd "ON Wall

Alquiessy [9aypn Jop|
J71-0ESM




WS30-LE
Chord Hanger Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6071003 Cable & Hose Hanger 1
2 2903037 3/8-16 x 1.25 Carriage Bolt 4
3 2900018 3/8-16 Nylon Lock Nut 4
4 2903018 USS 3/8" Flat Washer 4




! duo ejpunH 9€900ST /
! Bbuo7,9¢ ‘Iog 8|pUDH 7100109 9
! {og BUIM €1-2/1 0£¥0062 S
14 INN %207 UOJAN 91-8/€ 8100062 14
8 1OYSOM 1014 ,8/€ SSN 810£062 3
4 SOHH 00° LX91-8/¢ G000062 4
! poddng Jog ajpuny 6020409 !
ALD/IUBHY NOILdI¥DS$3d JIAWNN LAVd | "ON WALl

‘NOILONYHLSNOD NI TvOILLN3Al
3V SYVd ITANVH LHOIH ANV 1437 :310N

Alqwessy Jeg a|pueH

3 T1-0ESM



WS30-LE
Sliding Wire Director Assembly

ITEM NO. | PART NUMBER DESCRIPTION QTY.
] 6070705 Slide Box, Front Weldment ]
2 6070707 Slide Box Rear Plate ]
3 6070308 2.25" V-Groove Wheel 4
4 2900543 1/2-13 Nylon Instert Hex Nut, Thin 4
5 2902061 5/8 x 2.00 Shoulder Screw, 1/2-13 Thread | 4
6 2505699 Pull Ring Spring Pin, 3/4-10 1
7 6070718 1




L 9SOH USpIoD 4, ¥/€ O} LdW .8/€ "Bulliid 926500C€ !
9 INUXD07 XSH ISSUI-UOIAN 0Z-¥/ | 010006¢| Ol
9 J18YSOM/M SWHdJ ¥/€ X 0Z-¥/ 1 §90206C 6
14 OHd . 7/EXZE-0L # 689006¢ 8
L adid ‘W ,8/€ O} UspIDD '4 ,i7/€ "Bulliid 180C0CE VA
14 ONIZ “ONITdNOD ISOH TVIYLSNANI 7/ 1 X LdW ¥/1 89/20¢C€ 9
14 ADOTHSNd 8/€ X LdW /1 L¥/90S5¢ G
€ ONILLH XDOTHSNd QO 8/¢ 8Y/905¢C 14
4 TIAIMS 06 XDOTHSNd ISOH 8/¢ ey /905¢ €
L SAIDA UOISISAIQ HOd € 68¥20Ce /4
L [SUBd UOLOBUUOD ¢001£09 L
‘ALO NOILdIdOS3d JIGWNN 13V d|"ON WALl

|[sued uoljoauuo)

37-0ESM




WS30-LE

Anchoring Jack Assembly - 2505939

ITEM NO.| PART NUMBER DESCRIPTION QY.
] 6070339 Jack Assembly, Outer Cylinder 1
2 6070340 Jack Assembly, Inner Cylinder 1
3 2900239 1/2 FRICTION WASHER-NYLON 1
4 6070373 Jack Assembly Nut ]
5 2900048 1/4-20 x 1.50" HHCS (Grade 5) 1
6 2900010 1/4-20 Nylon-Insert Hex Locknut 1
7 6070338 3/4-6 ACME ROD, R.H. 1
8 2903018 USS 3/8" Flat Washer 8
9 2900018 Lock Nut, 3/8-16 Nylon 4
10 12900029 3/8-16 x I.SS%I-RHE)\S\/HEAD CAP 5
11 2900596 3/8-16 x 2.50" HHCS (Grade 5) 2




4 1NN %207 UOJAN 91-8/€ 8100062 S

14 1BYSOM 1014,8/€ SSN 810€06¢ 14

14 }jog 8bpWID 6Z'L X 91-8/¢ ££0€062 €

z Buly @.sz/1 6962062 4

| Juswiplom ‘woeg Jspoaids 700109 |
"ALO NOILdINDS3a JIIWNN LAVd "ON WALl

Alqwassy |aued do|

37-0ESM



=
m
@oowo\m#ww—-i
o
NI I NI I NN EE
V[0V /O [0 |00 | u|2|p
olo|lo|N|o|o|lo|o|N
olw|lo|o|o|o|o|a|=|8
OO0 |IN|O|O|=|0| o
—=|=[O=|® NN =z
@ 0| |N|N|KR|ov|O|on| E
<
o
m
ol
-
=
= N %
IR N N RS
_'oo°°I"/’4>Q—8_U
o~ lQr\)-o 3
ZIR |29 ZF 22D
=O\O_><—+-'_——U
= a2 =&2a]|D
Olal: o | O 45|28
Sl=218lFI|IQ|Z|o|a|T
(o] T - %)
OQIWIEISEQ
~l2 |l |9 |m Q
zjm_"ow?oo-j
o) (/)j —
CcC|= [©)
— - (@]
=
0]
o
NG oo T I G [P [ N (N I NG I NG

Alquiessy |aued Apog ybry

371-0ESM



14 1NN 3007 UOJAN 91-8/€ 8100062 6
8 J8YsSOM 1014 ,8/€ SSN 810£06¢ 8
% SOHH 00" 1X91-8/¢ S000062 /
L 193004 S|punH £1/0£09 9
Z | peiny ppoT dlisOld ‘PULH [INd 6/8506C S
4 SOHH ,00S" X 0Z-/1 2800062 4
4 18YsoM X007 HidS /1 200062 €
4 dFHSYM LV14 #/1 9210062 4
L 1497 J]eund Apog /101209 L
: NOILdI¥DS$3Aa J4IIWNN L3Vd | ON WAL

Alquisssy Jaued Apog Yo7

37-0€ESM




EQUIPMENT AND PARTS
WARRANTY

Diamond Products warrants all equipment manufactured by it against defects
in workmanship or materials for a period of one (1) year from the date of
shipment to Customer.

The responsibility of Diamond Products under this Warranty is limited to
replacement or repair of defective parts at Diamond Products’ Elyria, Ohio
factory, or at a point designated by it, of such parts as shall appear to us upon
inspection at such parts, to have been defective in material or workmanship,
with expense for transportation and labor borne by Customer.

In no event shall Diamond Products be liable for consequential or
incidental damages arising out of the failure of any Product to operate properly.

Integral units such as engines, electric motors, batteries, transmissions,
etc., are excluded from this Warranty and are subject to the prime
manufacturer’s warranty.

THIS WARRANTY IS IN LIEU OF ALL OTHER WARRANTIES, EXPRESSED
OR IMPLIED, AND ALL SUCH OTHER WARRANTIES ARE HEREBY
DISCLAIMED.

Printed in U.S.A.

& DIAMOND
< PRODUCTS

333 Prospect Street, Elyria, Ohio 44035
(440) 323-4616 e (800) 321-5336 e Fax (440) 323-8689
www.diamondproducts.com




	2505903
	Sheet1
	Drawing View1


	COnnection Panel Assembly
	Sheet1
	Drawing View1


	WS30-XLE Drive Wheel & Hub Assembly
	Sheet1
	Drawing View1


	WS-30-XLE Fixed Idler Stack
	Sheet1
	Drawing View1


	WS-30-XLE Guide Wheel
	Sheet1
	Drawing View1


	WS-30-XLE Jack Assembly
	WS30-XLE Motor Assembly
	Sheet1
	Drawing View1


	WS30-XLE Pnuematic Cylinder Assembly
	Sheet1
	Drawing View1


	WS30-XLE SLide Box Assembly
	Sheet1
	Drawing View1


	WS30-XLE Sliding Carriage Assembly Edited
	Sheet1
	Drawing View1


	WS-30-XLE Delrin Idler Wheel Assembly.pdf
	Sheet1
	Drawing View1


	6070673 Wheel Assembly.PDF
	Sheet1
	Drawing View1
	Drawing View3


	WS-30-XLE Left Body Panel Assembly.PDF
	Sheet1
	Drawing View1


	WS-30-XLE Right Body Panel Assembly.PDF
	Sheet1
	Drawing View1


	WS-30-XLE Top PAnel Assembly.PDF
	Sheet1
	Drawing View1


	Idler Wheel Assembly, WS30-XLE.PDF
	Sheet1
	Drawing View1


	Wire Guide Assembly, WS30-XLE.PDF
	Sheet1
	Drawing View1


	Handle Bar Assembly, WS30-XLE Assembly.PDF
	Sheet1
	Drawing View1


	Cord & Hose Hanger Assembly.PDF
	Sheet1
	Drawing View1


	WS30-XLE Additional Parts.PDF
	Sheet1
	Drawing View1


	WS30-XLE Spec Sheet.PDF
	Sheet1
	Drawing View1
	Drawing View3
	Drawing View4
	Drawing View6





